

CERTIFICATE

The company

Hultafors Group AB
Box 745
182 53 Danderyd, SWEDEN

is granted authorisation according to STANDARD 100 by OEKO-TEX® to use the STANDARD 100 by OEKO-TEX® mark, based on our test report **18-27515-1**

OEKO-TEX®
CONFIDENCE IN TEXTILES
STANDARD 100
SE 12-207 Swerea IVF



Tested for harmful substances
www.oeko-tex.com/standard100



for the following articles:

Trousers made of CO, PA, CO/PA och CO/PES: 3212, 3213, 3312, 3214, 3215, 3314, 3211, 3311, 3913, 3923, 3023, 3123, 3211, 3014, 3714, 0212, 0214 and 0312, 6073, 6100, 6400, 6700, 6800, 6801, 6900,
Socks in blends of WO, EL, PA and CO: 9206, 9211, 9213 and 9219
Jackets made of CO/PES: 1200, 1201, 1128, 1512, 1673, 1207
Topwear made of CO and CO/CV: 2502, 2516, 2518, 2410, 2504, 2710, 2580
Topwear made of CO/PES: 8501, 8506, 8508, 2800, 2801, 2806, 2810, 2818, 2812, 2813, 2702, 2708, 8510, 2715, 2880, 2881, 2882, 2580,
Vests made of CO/PES: 4373, 4254
Underwear made of PA/PP/EL: 9425, 9426, 9428, 9052, 9053 Underwear made of PA/EL: 9054
Underwear made of PA/PES/EL: 9409, 9418, 9419 and 9429
Underwear made of Wool/PP/PES/EL: 9441, 9442
(Based on materials certified according to STANDARD 100 by OEKO-TEX®.)

The results of the inspection made according to STANDARD 100 by OEKO-TEX®, Appendix 4, **product class II** have shown that the above mentioned goods meet the human-ecological requirements of the STANDARD 100 by OEKO-TEX® presently established in Appendix 4 for products with direct contact to skin.

The certified articles fulfil requirements of Annex XVII of REACH (incl. the use of azo colourants, nickel release, etc.), the American requirement regarding total content of lead in children's articles (CPSIA; with the exception of accessories made from glass) and of the Chinese standard GB 18401:2010 (labelling requirements were not verified).

The holder of the certificate, who has issued a conformity declaration according to ISO 17050-1, is under an obligation to use the STANDARD 100 by OEKO-TEX® mark only in conjunction with products that conform with the sample initially tested. The conformity is verified by audits.

The certificate SE 12-207 is valid until 30.09.2019

Möln dal, 12.12.2018

Helena Hjärtnäs
Project Co-ordinator

Ann Stare
Project Manager

